
QUICKFLIP 
INSTALLATION INSTRUCTIONS 

SEPTEMBER 2008 

CONVERSION KIT (#4309C) 



REQUIRED PARTS 
 
1  TARP  HOUSING 1651 
2 PIVOT ARM REST 4362 
1 EXTRUDED ROLLER BAR ASSEMBLY 2365 
1 3/4” EXTENSION SHAFT 2838 
1 FLANGED BEARING, THREE BOLT 1752 
1 DIRECT DRIVE MOTOR 3880 
1 MOTOR COVER 4040 
1  SOLENOID SWITCH 1497QF 
1 TOGGLE SWITCH 4364 
1 SWITCH RUBBER BOOT 4365 
1 SWITCH HOUSING 4360 
1 PIVOT ARM, DRIVER 4338 
1 PIVOT ARM, CURB 4339 
2 ARM EXTENSION 1360 
1 REAR CROSS PIECE 1348 
2 PIVOT MOUNT 1478 
1 SPRING TORSION, RIGHT 537 
1 SPRING TORSION, LEFT 427 
4 MOUNTING ANGLES 2347 
4 MOUNTING PLATES 4358 
2 WIRE, 4 GA, 16’ 835 
 
MOTOR AND COVER HARDWARE 
3 5/16 X 3/4” HEX HEAD BOLT 3989 
3 5/16 LOCK WASHER 2461 
3 3/4 STEEL LOOP STRAP 2689 
3 1/4” SELF DRILLING SCREW  3299 
2 # 10 X 3/8 SHEET METAL SCREW 
 
HOUSING HARDWARE 
1 1/2-13 X 4” GRADE 8 BOLT 2438 
5 1/2-13 LOCK NUT 2877 
6 1/2 FLAT WASHER 2878 
4 5/16 X 3/4 BOLT 3839 
4 5/16 FLAT WASHER  2867  
4 5/16 NUT, LOCK 2461 
 
 



ROLLER BAR HARDWARE 
2 5/16 X 2-1/2” CARRIAGE BOLT GRADE 5 3237 
2 5/16LOCK NUT 2868 
2 5/16 FLAT WASHER 2867 
3 1/4 X 3/4” HEX HEAD BOLT 2421 
3 1/4 LOCK NUT 2316 
3 1/4 FLAT WASHER 2457 
 
PIVOT MOUNT AND ARMS HARDWARE 
6 1/4” X 3” COTTER PINS  2475 
2 1” OIL IMPREGNATED BEARING 1665 
4 1” FLAT WASHERS (2-1/2” OD) 182 
8 5/8 X 2-1/2 CARRIAGE BOLT 4363  
8 5/8 LOCK NUT  4220 
8 5/8 FLAT WASHER 4221 



ROLLER BAR AND DRIVE MOTOR MOUNTING 
1) MOUNT THE DIRECT DRIVE MOTOR TO THE DRIVER SIDE OF THE TARP 

HOUSING USING 5/16” HEX HEAD BOLTS AND LOCK WASHERS SUP-
PLIED. SEE FIGURE 2. 

2) INSTALL THE FLANGED BEARING 
TO THE INSIDE OF THE TARP 
HOUSING ON THE CURB SIDE 
WITH 1/4” CARRIAGE BOLTS, 
WASHERS AND LOCK NUTS SUP-
PLIED.  SEE FIGURE 3. 

3) DRILL A 5/16” HOLE, 1/2“ FROM 
THE END OF THE ROLLER BAR 
THAT DOES NOT ALREADY HAVE 
A 5/16” HOLE. START THE HOLE IN 
ONE OF THE SMOOTH-SIDED 
SLOTS, NOT A THREADED SLOT. 

4) SLIDE ONE END OF THE ROLLER 
BAR OVER THE DIRECT DRIVE 
MOTOR OUTPUT SHAFT AND SECURE WITH 5/16” GRADE 5 CARRIAGE 
BOLT, WASHER AND LOCKNUT SUPPLIED. 

5) SLIDE THE EXTENSION SHAFT THROUGH THE BEARING AND INTO THE 
ROLLER BAR. LINE UP HOLES IN THE ROLLER BAR WITH THE HOLE IN 
THE EXTENSION SHAFT AND SECURE WITH THE 5/16 CARRIAGE BOLT, 
WASHER AND LOCKNUT SUPPLIED. 

FIG. 2 

FIG. 3 

CURB SIDE OF 
TARP HOUSING 

EXTENSION 
SHAFT 

FLANGED 
BEARING 
 



TARP HOUSING MOUNTING 
1) MOUNT ROLLER BAR AND HOUSING TO THE LIFTING MECHANISM USING 

THE FOUR CHANNEL MOUNTING STUDS. ATTACH WITH FOUR 1/2” LOCK-
ING NUTS AND WASHERS PROVIDED. 

2) ATTACH THE HYDRAULIC CYLINDER ROD TO THE ROLLER BAR HOUSING 
WITH 1/2”-13 GRADE 8 BOLT, WASHERS AND NUT SUPPLIED. 

 

NOTE: DEPENDING UPON THE BRAND AND CONDITION OF YOUR EXISTING 
TOWER (LIFTING MECHANISM) YOU MAY NEED TO WELD A SECTION OF 
STEEL FLAT BAR (MIN.   ) TO THE TOP OF YOUR TOWER TO ALLOW ATTACH-
MENT OF THE TARP HOUSING. 

 

WIRING THE MOTOR: FOLLOW THE INSTRUCTIONS SUPPLIED WITH YOUR 
ELECTRICAL SWITCH KIT. 

FIG. 4 

1/2” LOCK NUT 
& WASHER 

CYLINDER 1/2” GRADE 8 
MOUNT BOLT, WASHERS 
AND LOCK NUT 



Installing Pivot Arm Mounts 

1. LOCATE THE PIVOT ARM MOUNTS ON THE FENDERS APPROXIMATELY 
144” FROM THE BACK OF THE LIFTING ASSEMBLY. PIVOT POINT MAY 
VARY BY TRUCK SIZE, USE THIS AS A STARTING POINT. SEE FIGURE 9 

2. CENTER THE PIVOT MOUNTS A MAXIMUM OF 108” FROM OUTSIDE EDGE 
TO OUTSIDE EDGE. SEE FIGURE 10. 

FIG. 9 

FIG. 10 

108 



Installing Pivot Arm Mounts Continued 

3. USE MOUNTING PLATES AND SUPPLIED HARDWARE TO ATTACH THE 
PIVOT ARM MOUNT TO THE TRUCK FENDER. (NOTE: IF YOU HAVE PLAS-
TIC FENDERS OR NO FENDERS PLEASE CALL (772) 286-3350 FOR TECH-
NICAL ASSISTANCE)  

FIG. 11 

FIG. 12 

PLATE SHOULD EXTEND BEYOND EDGE 
OF PIVOT MOUNT TO PREVENT ARMS 
FROM ROTATING BEYOND HORIZONTAL. 



INSTALLING THE PIVOTS ARMS 

1. ASSEMBLE THE LOWER ARM UNIT USING THE INCLUDED PIVOT MOUNT 
WASHERS, TORSION SPRINGS, BEARINGS, AND COTTER PINS. SEE FIG-
URE 13.  

2. SLIDE ONE OF THE UPPER PIVOT ARMS INTO A LOWER ARM.  ADJUST 
THE ARM LENGTH UNTIL THE CORNER RESTS ON THE DESIRED LANDIN-
ING POINT AT THE BACK OF THE TRAILER AND AT THE HEAD ASSEMBLY. 

3. SLIDE THE OTHER UPPER PIVOT ARM INTO THE LOWER PIVOT ARM 
(MAKE SURE THAT BOTH ARMS END UP THE SAME LENGTH). 

4. DRILL ONE 1/4” HOLE THROUGH EACH LOWER ARM WHERE THE UPPER 
AND LOWER ARMS OVERLAP. SECURE THE UPPER AND LOWER ARMS 
USING THE COTTER PINS INCLUDED IN THE HARDWARE KIT.  (MULTIPLE 
HOLES MAY BE DRILLED TO ALLOW FOR ADJUSTMENT IN ARM LENGTH.) 

5. MEASURE THE DISTANCE BETWEEN THE UPPER ARMS AND CUT ONE 
END OF REAR CROSS PIECE 4” SHORTER THAN THE DISTANCE MEAS-
URED. SEE FIGURE 14. 

6. SLIDE THE ENDS OF THE REAR CROSS PIECE OVER THE UPPER PIVOT 
ARM ENDS.  

7. DRILL A 1/4” HOLE THROUGH EACH END OF THE REAR CROSS PIECE 
AND UPPER ARM BENDS TO ALLOW THE REAR CROSS PIECE TO BE SEC-
CURED AFTER TARP INSTALLATION. 

FIG. 13 

FIG. 14 

1478 1478 
427 (RIGHT) 
5337 (LEFT) 

1665 

4338 (RIGHT) 
4339 (LEFT) 

2475 

182 



INSTALLING THE TARP  
1. THREAD THE TARP SPLINE INTO THE SLOT IN THE CENTER OF THE ALU-

MINUM ROLLER BAR .  (MAKE SURE TO REMOVE EXCESS SPLINE OR IT 
MAY HINDER THE SYSTEM’S OPERATION). SEE FIGURE 15. 

2. THREAD THE TARP POCKET (SEWN INTO THE TARP) ONTO THE REAR
CROSS PIECE.

3. CENTER THE TARP ON BOTH ALUMINUM ROLLER BAR AND REAR CROSS
PIECE.

4. COTTER PIN THE REAR CROSS PIECE BACK ON TO THE 90O BEND IN THE
UPPER ARM.

5. TO WIND-UP THE TARP, THE TARP ROLLER BAR SHOULD SPIN
COUNTER-CLOCKWISE VIEWING IT FROM THE DRIVER’S SIDE OF THE
CAB.  IF NOT, SWAP THE TWO WIRES WHERE THEY ARE CONNECTED TO
THE DIRECT DRIVE MOTOR LEADS.  IF ROLLER BAR ROTATES CLOCKWI-
WISE, ANY DEBRIS ON THE TARP WILL BE ROLLED UP IN IT AND POSSI-
BLY CAUSE DAMAGE.

FIG. 15 

CAUTION 
ARMS MUST BE MORE THAN 15 DEG ABOVE 

HORIZONTAL BEFORE MOTOR CAN BE USED TO WIND 
UP THE TARP.  FAILURE TO DO SO WILL CAUSE THE 

CIRCUIT BREAKER TO TRIP. 



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /SyntheticBoldness 1.00
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /FRA <>
    /ENU (Use these settings to create PDF documents with higher image resolution for improved printing quality. The PDF documents can be opened with Acrobat and Reader 5.0 and later.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308000200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e30593002537052376642306e753b8cea3092670059279650306b4fdd306430533068304c3067304d307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e30593002>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


